TORQUE 120-144 IN-LBS

TORQUE 20-25 IN-LBS

39

11
TORQUE 25-30 IN-LBS

90—
8
10 —

TORQUE 120-144 IN-LBS

GBV7000-3

DESCRIPTION
FUEL TANK SCREWS
FUELTANK
FUELCAP

HEAT SHIELD
FRAME ASSEMBLY

END COVER

SCREW #10-24x 1
FUELHOSE

FUEL LINECLAMP
SCREW5/16-18 UNCx 1.75
SCREW #10-32x1/2
GROUND LUG

SCREW 5/16-18UNC2A
WASHER

7 TORQUE 20/25 IN-LBS

PAR TNUMBER

91895680
GS-0795
GS-0443
GS-0271

TORQUE TO 20-30 IN/LBS AFTER
SETTING ENGINE SPEED

Z-GS-0438 (GBV7000-3/GBV7000-4)
Z-GS-0468 (GBV7010-2)

GS-0077
SSF-553-1
7-GS-0225
GS-0227
SSF-605
GS-0107
GS-0117
95829230
SSN-632

GEN-MANUAL

Allparts Equipment Inc 1-877-475-5660

29

www.allpartsinc.com

June, 2011

TAB: GBV



21

TORQUE
60-70 IN-LBS

KEY
NO.
14
15
16
17
18
19
19A
20
21
22
23

GBV7000-3

INSERT IN SQUARE

HOLES
TORQUE 120-144 IN-LBS 15

DESCRIPTION PAR TNUMBER
ENGINE (model#294447-1042-E1)  —ee
SCREW5/16-18x 3/4 $5-12-CD
GROUNDSTRAP GS-0118
LOCKWASHER SSN-1619-ZN
LOCKNUT5/16-18 SSF-8150
ISOLATOR GS-0033
ISOLATOR GS-0033
REARISOLATOR SPACER G5-0492
SCREW 1/4-20x3/4 91895680
DRAINCOCK GS-0437
DRAINCOCK GROMMET GS-0446

GEN-MANUAL

30

Rev. September 00
TAB: GBV_



SHOWN FOR
REFERENCE ONLY

24

TORQUETO 120-144 IN-LBS

CAPACITOR WIRING
SCALE 1:1

KEY
NO. DESCRIPTION
24 DRIVEEND ADAPTER
25 LOCKWASHER 3/8
26 CAPSCREW 3/8-16x 1
27 ROTORASSEMBLY
28 STATORTHRU BOLT
29 STATORASSEMBLY
30 WASHER11/160Dx 11/32
31 NUT5/16-24
32 ROTORTHRU BOLT
33 BEARING SUPPORT
34 HEXNUT 1/4-20
35 CAPACITOR
36 CAPACITORBRACKET
37 SCREW 10-32
ITEM NOT SHOWN
*DIODES

*Referto Page 4 in the Generator Repair Section for further

O-RING (included in G5-0861)

BOLT FLANGES TO PARALLEL
WITH ENGINE BASE

GBV7000-3

25 ORIENT WITH VENTS DOWNWARD AS SHOWN
26 TORQUETO 204-264 IN-LBS

28 TORQUE UNTIL THREADS RUN OUT

33 34 TORQUETO 60-70 IN-LBS

TORQUE TO 30-40 IN-LBS
REFERENCE ONLY

PAR TNUMBER
GS-0076
SSN-619
SSF-577
GS-0571
GS-0273
GS-0572
SS-6506-CD
SSF-576
GS-0274
Z-GS-0861
SSF-575
GS-0573
(GBV7000-3,GBV7010-2)/ GS-0592 (GBV7000-4)
GS-0487
SSF-553-1

GS-0082
GS-0862

diode information.

GEN-MANUAL

TAB:

GBV



GBV7000-3

TORQUE 15-25 IN-LBS

7

ATTACH SPEED CLIP
PRIORTO ASSEMBLY

OF DEVICES
TO FACE PLATE

WIRING HARNESS PIN PLUG
TO BE SNAPPED INTO OPENING

INSIDE REAR COVER
42
KEY
NO. DESCRIPTION PAR TNUMBER
38 120V DUPL.RECEPTACLE GS-0019
39 3PRONGTWISTLOCK GS-0021
40 4 PRONGTWISTLOCK GS-0455
41 CIRCUIT BREAKER Z-GS-0026
42 FULLPOWERSWITCH GS-0045
43 ON/OFF(ON/OFF/START) GS-0046
Not Shown
MG-GENMAN-F Operators Manual
GEN-7000-3 PartsM  anual for GBV7000-3 and GBV7000-4
GEN-7010-2 PartsM anualfor GBV7010-2
GS-0624 Engine Manual
GS-0481 Complete Panel Assembly for GBV-7010-2

GEN-MANUAL

32

TAB:

GBV



